3L

Report No.: BTL-FCCP-1-2107C201

[Test Mode [ TX N(HT20) Mode

Reference Level-CHO1 Reference Level-CH06
® T e L ® T e L ®

T

Reference LeveI-C’H 11

VEW 300 KE:

T

[
i [k 1 o R TN PR e ]I PR A
== ) ) == L 1 w )

Date: 19.AUG.2021 17:23:24 Date: 19.AUG.2021 17:24:02 Date: 19.AUG.2021 17:24:27

Bandedge-CH11 ‘

e

i}
I
i}
=
B
=
]

JJJJJJJ

JJJJJJJ

Date: 19.AUG.2021 17:44:14 Date: 19.AUG.2021 17:46:28

Page 114 of 118



L Report No.: BTL-FCCP-1-2107C201

“RBW 100 XEz Mark
“VEW 300 kB2
ST 1.1 2

CHO01 — 10th Harmonic of the fundamental frequency
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CH11 — 10th Harmonic of the fundamental frequency
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APPENDIX H - POWER SPECTRAL DENSITY
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[Test Mode TX B Mode
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
01 2412 -4.24 8.00 Complies
06 2437 -4.17 8.00 Complies
11 2462 -4.57 8.00 Complies
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Test Mode [TX G Mode
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) RS
01 2412 -6.29 8.00 Complies
06 2437 -7.49 8.00 Complies
11 2462 -6.64 8.00 Complies
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[Test Mode [ TX N(HT20) Mode
Frequency Power Spectral Density Max. Limit
Chenme] (MHz) (dBm/3kHz) (dBm/3kHz) sl
01 2412 -7.31 8.00 Complies
06 2437 -7.88 8.00 Complies
11 2462 -7.41 8.00 Complies
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End of Test Report
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